
FFiitt  ffoorr  PPuurrppoossee  WWaatteerr::  TThhee  CCoosstt  ooff
OOvveerrttrreeaattiinngg  RReeccllaaiimmeedd  WWaatteerr

WWaatteeRReeuussee  RReesseeaarrcchh  FFoouunnddaattiioonn





Fit for Purpose Water: The Cost of Overtreating 

Reclaimed Water 
  



About the WateReuse Research Foundation 

The mission of the WateReuse Research Foundation is to conduct and promote applied 
research on the reclamation, recycling, reuse, and desalination of water. The Foundation’s 
research advances the science of water reuse and supports communities across the United 
States and abroad in their efforts to create new sources of high-quality water through 
reclamation, recycling, reuse, and desalination while protecting public health and the 
[...]
4.13  Capital costs for Scenario 2 ...................................................................................... 109 
4.14  Annual operating costs for Scenario 2 ...................................................................... 110 
4.15  Power and chemical consumption for Scenario 2 (20 mgd plant capacity) ............. 111 
4.16  Annual greenhouse gas costs for Scenario 2 ............................................................ 112 
4.17  Other air emissions annual costs for Scenario 2 ....................................................... 113 
4.18  Capital costs of the RO-based volume reduction approach compared to  

Scenario 2B options at 20 mgd plant capacity ......................................................... 126 
4.19  Annual operating costs of the RO-based volume reduction approach  

compared to Scenario 2B options at 20 mgd plant capacity ..................................... 126 
 

  



WateReuse Research Foundation  ix 

Tables 

 
ES1 Major Financial and Environmental Costs and Associated Considerations for  

20 mgd Plant Capacity ............................................................................................. xxii 

1.1  Negative Effects of Elevated TDS on Water Reuse Applications ............................... 7 
1.2  Summary of U.S. and Australian State Nonpotable Reuse Regulations and  

Guidelines .............................................................................................................. 9–10 
1.3  Unrestricted Urban Landscape Irrigation Regulations for Key U.S. and  

Australian States ........................................................................................................ 11 
1.4  Identified Benefits with and without Additional RO Treatment for Golf  

Course Irrigation ........................................................................................................ 12 
1.5  Examples of Indirect and Direct Potable Reuse Schemes ......................................... 14 
1.6  Select Potable Reuse Regulations in the United States and Australia ....................... 16 
1.7  Treatment Technologies Employed at Operational Potable Reuse Plants ................. 17 
1.8  Bulk and Trace Organics Measured in Finished Water at Indirect Potable  

Reuse Plants ............................................................................................................... 19 
1.9  Ranking and Treatment Requirements for Different Reclaimed Water Use  

Categories .................................................................................................................. 21 
1.10  Significant Factors Affecting Selection of Advanced Treatment Processes in 

California, Virginia, and Georgia .............................................................................. 23 
1.11  Costs for Nonpotable and Potable Reuse Treatment, as Reported in  

Water Reuse: Potential for Expanding the Nation’s Water Supply through  
Reuse of Municipal Wastewater ................................................................................. 32 

1.12  Energy Use Ranges for Treatment of Secondary Effluent ......................................... 32 

2.1  Critical Assumptions for Development of Scenario 1 ............................................... 35 
2.2  Critical Assumptions for Development of Scenario 2 ..........................................37–38 
2.3  Pathogen and Organic Barriers Provided by Alternative Potable Reuse  

Treatment Trains ........................................................................................................ 38 
2.4  Site Allowances, Contractor Markups, and Non-Construction Costs ........................ 44 
2.5  GHG and Other Air Quality Parameters in GAC Regeneration Process  

Exhaust Prior to Diffusion in Recarbonation Basins at the UOSA  
Millard H. Robbins, Jr. Regional Water Reclamation Facility .................................. 46 

2.6  Green House Gas Emission Factors for Electrical Consumption .............................. 50 
2.7  Global Warming Potential ......................................................................................... 50 
2.8  Criteria Air Pollutant Emission Factors for Electricity Generation ........................... 51 
2.9  Emission Factors for Mobile Combustion ................................................................. 52 
2.10  Standardized Assumptions for Chemical Delivery Trucks ........................................ 53 
2.11  Mobile Source Emission Factors for Ammonia, Carbon Monoxide, and  

Nitrogen Oxide. ......................................................................................................... 53 
2.12  Benefits of Reducing PM2.5 and PM2.5 Precursors from Electricity Generation ........ 56 
2.13  Benefits of Reducing PM2.5 and PM2.5 Precursors from On-Road Mobile  

Sources ....................................................................................................................... 56 
2.14  Average Irrigation Application Efficiencies and Return Flows by Irrigation  

Method ....................................................................................................................... 64 

3.1  Reuse System Information from Utility Survey ...................................................70–72 
3.2  Reuse Plant O&M Costs .......................................................................................73–74 



x WateReuse Research Foundation 

3.3  Power Consumption at Water Reuse Plants ............................................................... 81 
3.4  Chemical Costs for Water Reuse Plants ..................................................................... 82 
3.5  Annual Material, Maintenance, and Repair Costs for Two Reuse Plants .................. 83 

4.1  Capital Cost Design Criteria for Scenarios 1A and 2A ........................................ 86–87 
4.2  Capital Cost Design Criteria for Scenarios 1B, 1C, and 2B (MF- or MF/RO-  

Based Approach) .................................................................................................. 88–89 
4.3  Operation and Maintenance Cost Design Criteria for all Scenarios ..................... 90–91 
4.4  Greenhouse Gas and Emissions Cost Parameters....................................................... 92 
4.5  GAC Replacement and Regeneration Data for the Millard H. Robbins, Jr.  

Water Reclamation Facility ........................................................................................ 95 
4.6  NPV Results for Scenario 1: Nonpotable Reuse for Landscape Irrigation  

($2012; 3% discount rate) ........................................................................................ 115 
4.7  Summary of Qualitative TBL Factors for Scenario 1: Nonpotable Reuse for  

Landscape Irrigation—the 20 mgd Case .................................................................. 117 
4.8  NPV Results for Scenario 2: Potable Reuse ($2012; 3% discount rate) .................. 119 
4.9  Summary of Qualitative TBL Factors for Scenario 2: Potable Reuse for  

Reservoir Augmentation—the 20 mgd Case ............................................................ 121 
4.10  Sensitivity Analysis at the 20 mgd Plant Capacity ........................................... 124–125 

6.1  Major Financial and Environmental Costs and Associated Considerations for  
20 mgd Plant Capacity ............................................................................................. 134 



WateReuse Research Foundation xi 

Acronyms 

 

AHMC Australia Health Ministers' Conference 

ASR 

BAC 

aquifer storage recovery 

biological activated carbon  

BenMAP Environmental Benefits Mapping and Analysis Program 

BW backwash water 

CBOD5 5-day carbonaceous biochemical oxygen demand 

CDPH California Department of Public Health 

CEC contaminants of emerging concern 

CH4 methane 

CO carbon monoxide 

CO2 carbon dioxide 

CO2e CO2 equivalent 

COD chemical oxygen demand 

CPES CH2M HILL’s parametric cost estimating system 

DAF 

DSAYs 

EC 

dissolved air flotation 

discounted service acre years 

electrical conductivity 

EPA U.S. Environmental Protection Agency 

EPHC Environmental Protection and Heritage Council 

EWATRO Evaluation of Wastewater Treatment and Reuse Options 

Foundation WateReuse Research Foundation 

GAC granular activated carbon 

GHG greenhouse gas 

GMF granular media filtration 

GRI Global Reporting Initiative  

GW 

GWP 

groundwater 

global warming potential 

GWRS Groundwater Replenishment System 

HEA 

H2O2 

IPCC 

habitat equivalency analysis 

hydrogen peroxide 

Intergovernmental Panel on Climate Change 

IRWP Incremental Recycled Water Program  

LACSD Los Angeles County Sanitation Districts  

LCA life-cycle assessment 

LRVs log reduction values 

MATS 

MCL 

Mercury and Air Toxics Standards 

maximum contaminant level 



xii WateReuse Research Foundation 

MF microfiltration 

MOVES Motor Vehicle Emission Simulator 

N2O nitrous oxide 

NACWA National Association of Clean Water Agencies  

NDMA N-nitrosodimethylamine 

NEBA 

NH3 

net environmental benefit analysis 

ammonia 

NOX nitrogen oxides 

NPV net present value 

NRC National Research Council 

NRMMC National Resource Management Ministerial Council 

NTU nephelometric turbidity unit 

O3 

O&M 

ozone 

operation and maintenance  

O.W.L. Open Space and Water Resource Protection and Land Use  

OCWD Orange County Water District 

PAC powdered activated carbon 

PFD process flow diagram 

RBF 

RO 

riverbank filtration 

reverse osmosis 

RWC recycled water contribution 

SAR sodium adsorption ratio 

SAT soil aquifer treatment 

SAYs 

SCADA 

service acre years 

supervisory control and data acquisition 

SOx sulfur oxides 

TBL triple bottom line 

TDS total dissolved solids 

TKN 

TN 

total kjeldahl nitrogen 

total nitrogen 

TOC total organic carbon 

TP total phosphorus 

UF ultrafiltration 

UOSA Upper Occoquan Service Authority 

UV ultraviolet  

UVAOP ultraviolet advanced oxidation process 

WTP water treatment plant 

WWTP wastewater treatment plant 

ZLD zero liquid discharge 



WateReuse Research Foundation xiii 

Foreword  

The WateReuse Research Foundation (Foundation), a nonprofit corporation, sponsors 
research that advances the science of water reclamation, recycling, reuse, and desalination. 
The Foundation funds projects that meet the water reuse and desalination research needs of 
water and wastewater agencies and the public. The goal of the Foundation’s research is to 
ensure that water reuse and desalination projects provide high-quality water, protect public 
health, and improve the environment.  

An Operating Plan guides the Foundation’s research program. Under the plan, a research 
agenda of high-priority topics is maintained. The agenda is developed in cooperation with the 
water reuse and desalination communities including water professionals, academics, and 
Foundation subscribers. The Foundation’s research focuses on a broad range of water reuse 
research topics includes the following: 

 Definition of and addressing chemicals of emerging concern (CECs) 

 Public perceptions of the benefits and risks of water reuse 

 Management practices related to indirect potable reuse 

 Groundwater recharge and aquifer storage and recovery 

 Evaluation and methods for managing salinity and desalination 

 Economics and marketing of water reuse 

The Operating Plan outlines the role of the Foundation’s Research Advisory Committee, 
Project Advisory Committees, and Foundation staff. The Research Advisory Committee sets 
priorities, recommends projects for funding, and provides advice and recommendations on 
the Foundation’s research agenda and other related efforts. Project Advisory Committees are 
convened for each project and provide technical review and oversight. The Foundation’s 
Research Advisory Committee and Project Advisory Committees consist of experts in their 
fields and provide the Foundation with an independent review, which ensures the credibility 
of the Foundation’s research results. The Foundation’s Project Managers facilitate the efforts 
of the Research Advisory Committees and Project Advisory Committees and provide overall 
management of projects. 

More communities than ever are investigating the feasibility of implementing potable and 
nonpotable reuse projects to increase their available yield and protect against periods of 
drought. The complexity of this task is compounded by the variety of reuse treatment 
technologies, which can differ in terms of benefit to the end user, as well as in the true cost of 
implementation. This research project examines the benefits and costs of various levels of 
treatment for potable and nonpotable reuse applications. A triple bottom line (TBL) analysis 
was performed that includes financial, environmental, and social elements to help ensure that 
the right treatment process is applied for the intended use without expending unnecessary 
funds, energy, greenhouse gases, and other social and environmental costs. Potable and 
nonpotable reuse scenarios are examined.  

 
Richard Nagel 
Chair 
WateReuse Research Foundation 

G. Wade Miller 
Executive Director 
WateReuse Research Foundation 



xiv WateReuse Research Foundation 

Acknowledgments  

This project was funded by the WateReuse Research Foundation, which is greatly appreciated 
by the project team. Special thanks to the WateReuse Research Foundation’s project manager 
Jimena Pinzón for her guidance and support on this project. 

The project team would like to thank all of the participating agencies for their contributions in 
collecting cost and operational data from their full-scale reuse plants. In addition, their 
extensive review and helpful suggestions on the draft report significantly improved the final 
report. The project team also thanks the Project Advisory Committee members for their 
dedication, commitment, and expert review and advice during the project execution. 

Principal Investigators 
Larry Schimmoller, CH2M HILL 
Mary Jo Kealy, CH2M HILL 
 
Project Team 
Sally Williamson, CH2M HILL 
Bill Bellamy, CH2M HILL 
Jim Lozier, CH2M HILL 
Karl Linden, University of Colorado 
Jason Smesrud, CH2M HILL 
Matt Ridens, CH2M HILL 
Josh McIlwain, CH2M HILL 
Jim Bays, CH2M HILL 
Tim Gallagher, CH2M HILL 
 
Participating Agencies 
Brian Good, Denver Water 
David Derkenne, Hunter Water 
Lachlan King, Hunter Water 
Clare McAuliffe, Melbourne Water 
Monica Gasca, Los Angeles County Sanitation Districts 
Theresa Slifko, formerly with Los Angeles County Sanitation Districts 
Bob Angelotti, Upper Occoquan Service Authority 
Paul Fu, Water Replenishment District of Southern California 
Irazema S. Rojas, El Paso Water Utilities 
Mehul Patel, Orange County Water District 
Robert Harris, Gwinnett County 
April Chan, City West Water 
Chris Arabatzoudis, City West Water 
 
Project Advisory Committee 
Albrey Arrington, Loxahatchee River District, Florida 
Tom Chesnutt, A & N Technical Services, Inc.  
Philippe Gislette, CIRSEE–Suez  
Michelle Chapman, Bureau of Reclamation  
Robert Raucher, Stratus Consulting  
Dave Richardson, RMC Water and Environment  



WateReuse Research Foundation xv 

Executive Summary 

As populations around the world continue to grow and communities appreciate the difficulty 
in securing new water supplies, water reuse is expected to expand in the coming years. Other 
factors, such as localized drought severity and increased community and regulatory pressure 
may also increase the application of water reuse. The level of treatment provided in water 
reuse projects varies significantly throughout the world depending on numerous factors, such 
as regulations, water quality, end uses of the treated water, and public influence. Selecting the 
appropriate treatment technology and level of treatment can be a complex decision. Recent 
experiences within the water reuse industry have demonstrated that governmental and 
nongovernmental organizations and advocacy groups can influence selection of a higher or 